Ihi Mini Excavator 12jx E Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-12jx-e-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 144 page(s) at: M anual Place.com



http://manualplace.com/product/ihi-mini-excavator-12jx-e-parts-catalog/

PARTS CATALOG

12JX
MINI EXGAVATOR

SSSSSSSSSSS 000001~

IHI

o) | | BEEAAINSEL

IHI Construction Machinery Limited

PUB.No.2



IHI 12JX

INDEX B R
DESCRIPTION # L) SHEET No. |PAGE
LOWER MACHINE ; TERI ;
LOWER MACHINE ASS'Y TR hAT 1-1 []| 2
CRAWLER SHOE ADJ. DEVICE yo—3 va—jEsE 1-2 []| 4
FRONT IDLER ASS'Y 7avh TA KL 1-3 []| s
LOWER ROLLER ASS'Y D7— o—3Hisr 1-4 []| 8
LOWER TRACTION HYD. PIPING TEE TR E 1-5 []| 10
TURNTABLE ; —vF—=TI;
TURNTABLE & 5 =25 — T VEBERINT ) > S 4T 2- 1 []| 14
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; HEEIERENEE ;
SWING DRIVE DEVICE L 3- 1 []] 18
HYDRAULIC PIPING ; HERE ;
RETURN & SUCTION PIPING ASS'Y Yy — VR v a VECEKL a- 1 []] 22
SWING & TRACTION PIPING ASS'Y BEEI R A TR AT 4- 2 []| 24
PUMP DISCHARGE & A v IR 4- 3 []]| 26
BOOM SWING PIPING ASS'Y T—b ALV REL
TRACTION SHIFT PIPING ASS'Y TETUHARCEAA L 4- 4 []| 28

IHI Construction Machinery Limited REV No (D



IHI 12JX

I NDE X = X
DESCRIPTION % T SHEET No. |PAGE

HYDRAULIC INSTRUMENT ; RS ;

TRACTION MOTOR ASS'Y EITE— S AL s- 1 []] 32

SWING MOTOR ASS'Y BEE1E — £ $il37 s-2 [ ]| 36

ROTARY JOINT ASS'Y =9y Yad MY 5-3 [ ]| 40

CONTROL VALVE ASS'Y avbo—l SLTHA 5— 4 []| 42

HYDRAULIC OIL TANK ASS'Y YEBh S > 2 L s-5 []| 46

OIL PUMP ASS'Y AN AT 5-6 [ ]| 48

BOOM CYLINDER ASS'Y T—Lh VY UHHL 5- 7 []| s0

ARM CYLINDER ASS'Y T—b ¥ UHHL 5-8 []| s2

BUCKET CYLINDER ASS'Y Sy ) USRI 5-9 []| 54

BOOM SWING CYLINDER ASS'Y PETN S ST AR 4 ihv: s-10 [ ]| s6

BLADE CYLINDER ASS'Y BEEAR S Y o ST s-11 [ ]| s8

TRACTION SHIFT VALVE ASS'Y EATYI OV THIST 5-12 [ ]| 60
OPERATING CONTROLS ; ERIR(ERAGR ;

CONTROL BOX ASS'Y avbhE— Ky R 6- 1 [ ]| 64

CONTROL LEVER ASS'Y v ho— LR—AY 6-2 [ ]| e6

BLADE & BOOM SWING BB T — b 2422 6-3 []| 70

CONTROL ASS'Y 3> b o— LT

ENGINE CONTROLS ASS'Y IYYY 3y oW 6- 4 []| 74
POWER UNIT ; NO— azZy b

ENGINE & ACCESSORIES TUYVRT 7YY -1 []| 78

OIL PUMP DRIVE DEVICE AAN R TR 7-2 []| 82

FUEL PIPING ASS'Y IR AT 7-3 []| 84

FUEL TANK ASS'Y WRELY > 5 KT 7- 4 []| 86
- 2 -

IHI Construction Machinery Limited ReV No.(D



IHI 12JX

I NDE X = X
DESCRIPTION & T SHEET No. |PAGE
CAB & RELATED PARTS ; F v TBB{RERS ;
COVER ASS'Y 7/ —Hil31 8- 1 [ ]| 90
NOISE ABSORBENT ASS'Y A 8- 2 [ ]| o4
CANOPY ASS'Y F ¢ /) EHAL 8- 3 [ ]| 96
CANOPY ASS'Y (TOPS CANOPY) Fy / EAAIL (TOPS) 8- 3 98
OPERATOR SEAT & ARV—g  v— NRBEER v 2 4T 8- 4 []] 100
SWING LOCK ASS'Y
COUNTER WEIGHT ASS'Y YUY HxA M 8- 5 [ ]| 102
NAME PLATE ASS'Y R—L 7 L— ML 8- 6 [ ]| 104
NAME PLATE ASSY (FOR FRENCH) | #—.4 7U— M 8- 6 106
NAME PLATE ASSY (FOR HUTTER) | #—.4 7L— MY 8- 6 108
NAME PLATE ASS'Y (FOR DUTCH) AL FU— M 8- 6 110
NAME PLATE ASS'Y (FOR DANISH) A—L4 FU— M 8- 6 [D]| 112
NAME PLATE ASS'Y (FOR GERMAN) | %—A4 7L— Ml 8- 6 113 -1
ELECTRIC SYSTEM ; BRI ;
ELECTRIC SYSTEM BRI 9- 1 [ ]| s
INSTRUMENT PANEL ASS'Y St AT 9- 2 []| 120
TOOLS & ACCESSORIES ; TERMRS ;
TOOLS & ACCESSORIES TEKHES 10- 1 []] 124
HOE ATTACHMENT ; h— FHYFRAUL;
HOE ATTACHMENT ASS'Y r— Ty FAy ML 11-1 [ ]| 128
BOOM SWING ASS'Y T—L A4 VUL 11-2 []] 132
HOE BUCKET ASS'Y A= N4y MY 11-3 []] 134
HOE ATTACHMENT PIPING ASS'Y A= THyFA Y MNUEML 11-4 []] 136
BLADE ATTACHMENT ; BER7 S wF AV b
BLADE ATTACHMENT ASS'Y BEE AR E AL 12— 1 []]| 140
BLADE PIPING ASS'Y AR AL 12- 2 []] 142
OPTION SPECIFICATION ; RERILHE ;
SPARE PORT PIPING ASS'Y PR — MBI 15- 1 [ ]| 148
SPARE PIPING OVER LOAD FhilgEA - oK 15- 2 [ ]| 150
RELIEF VALVE ASS'Y Yy =7 ST
PARTS INDEX ; &SRR ;
- 3 -
IHI Construction Machinery Limited Rev No(D



SECTION 1

LOWER MACHINE

T &R 5% W

=R FE

RIS

IHI Construction Machinery Limited

-1 -



©

SHEET No. 1—1

REV No.

TaREHA ST
LOWER MACHINE ASS'Y
2

MODEL



RHES| & & & 5 & B € o8 B\EHRME & B 5 #® fi E
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
TEBBERRAR ST
0 x5301 280 00 | Lower Machine Ass'y 1 BP000001~
so—7 Ya—flir
0-1 x5301 184 00 | Shoe Ass'y, Crawler (Rubber) 1 BP0O00001~
T 89—=3 Ya—
1 0653 762 UA | *Shoe, Rubber Crawler 1 BP000001~
A= (h)
2 4453 026 00 *Cover (RH.) 1 BP000001~
BIIEARL b (LW, FWHE fME)
3 0518 100 20 | *Bolt, Treatment (W, /LW, F.W) 6 BP000001~ M10 x 20 P=1.25
HN— (&)
4 4453 027 00 | *Cover (L.H.) 1 BP000001~
TV HN—
5 4457 469 00 * Cover, Under 1 BP000001~
BRIV b (LW, FWAH)
6 0517 080 16 | *Bolt, Treatment (W,/L.W, F.W) 4 BP000001~ M8 x 16
oy— JU—L
7 AN4200 726 00 * Frame, Lower 1 BP000001~
Ya— HANK
8 4403 859 00 | * *Guide, Shoe 4 BP000001~
EITE—73L
9 #0757 770 UA | *Motor Ass'y, Traction 2 BP000001~ Sh. No. 5 -1
KS+47 xFary b
10 4234 548 00 % Sproket, Drive 2 BP0O00001~
AR b
11 0562 100 20 * Bolt, Socket Head 34 BP000001~ M10 x 20
Ry ~y K Kb
12 4004 281 01 * Bolt, Button Head 4 BP000001~ M10 x 20
SRR
13 0593 100 00 * Washer, Flat 4 BP000001~ M10
Ya— HANK
14 4475 689 00 * Guide, Shoe 2 BP0O00001~
N O T E

MODEL RFALS

LOWER MACHINE ASS'Y

_3_

REV No. @

SHEET No.1—1




CRAWLER SHOE ADJ. DEVICE REV No. @
mooeL EEEY -4 - SHEET No. 1 — 2 l




Ihi Mini Excavator 12jx E Parts Catalog

Full download:_http://manual place.com/downl aad/ihi-mini-excavator-12jx-e-parts-catalag/
RHES| # & & 5 B T % Fro(# B|\ERHE B OB 5 0B fi§ E-1
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.,|] SERIAL No. REMARKS
su—35 o —fEinE
0 x5301 280 00 | Adj. Device, Crawler Shoe 2 BP0O00001~
SY—2 vy
0-1 0757 307 UA | *xCylinder Ass'y, Grease 1 BP000001~
EX b
1 4515 524 00 | * *Piston 1 BP0O00001 ~
Nyl 79T Yoy
2 0762 120 26 | * *Ring, Back — up 1 BP000001~ P25 — T2
‘0" Yy vy
3 0760 710 26 | * *Ring, “O" 1 BP000001~ P25 — 90B
TY—2 Yoy
4 0757 304 01 * * Cylinder, Grease 1 BP000001~
Fxvg NLT
5 0753 265 UA | * *Valve, Check 1 BP0O00001~
)=z Zy S
6 0728 111 15 | * * *Nipple, Grease 1 BP000001~ PT1,/8
ATY vy azy ML
10 5301 218 00 | *Unit Ass'y, Spring 1 BP000001~
PAVEACHE VI
11 0562 121 10 | * *Bolt, Socket Head 1 BP000001~
R AR
12 4040 955 00 | * * Spacer 1 BP0O00001 ~
2TY T
13 4170 347 00 | * *Spring 1 BP000001~
MR b (LW, FW{, #18)
14 0518 120 30 | * *Bolt, Treatment (W,/L.W, F.W) 2 BP000001~ M12 x 30 P =1.25
274
15 4261 218 00 | * *Stay 1 BP0O00001 ~
NAF v b
16 0580 120 00 | * *Nut, Hex. 1 BP000001~
NOTE

IHI

DEL

J0—3 La—AREE

CRAWLER SHOE ADJ. DEVICE

Thisisthe & pag%ple. Download all 144 page(s) at: Marfual Place.com

REV No. @

SHEET No. 1—2



http://manualplace.com/product/ihi-mini-excavator-12jx-e-parts-catalog/

